
SMBB_FINAL REPORT_REV_10.RTF I  
JUNE 16, 2005   

Contents 

Contents .......................................................................................................................................i 

Acronyms and Abbreviations ..........................................................................................................v 

Executive Summary............................................................................................................................ 1 

Section 1 Introduction............................................................................................................1-1 
1.1 SMBB Bacteria TMDL Development History........................................1-1 
[...]
would require careful management and consideration of appropriate water distribution 
systems. 



Section 3 
Summary of Technical Analyses 

W122004001LACSCO/SMBB_FINAL REPORT_REV_10.RTF/043550010 3-3  
JUNE 16, 2005  

The potential sites for this type of system would be public parks, government facilities, or 
schools at which the runoff could be reused for irrigation without meeting full Title 22 
treatment standards (requiring filtration and disinfection). They would be installed 
underground since they would need to be big enough to store large volumes of runoff. The 
landscape maintenance could involve a controlled subsurface distribution system (i.e., no 
sprinkler system) so that direct public contact is essentially eliminated. The opportunities 
for these types of projects would have to be identified and developed on a case-by-case 
basis. The Open Charter School Demonstration Project in the Ballona Creek Watershed, a 
cooperative effort between the City of Los Angeles, Los Angeles Unified School District 
(LAUSD), and TreePeople, is an example of this option.  

Opportunities for local infiltration projects to manage runoff also were investigated 
involving capturing runoff at the site where it is generated and using options, such as 
porous pavement, retention grading, infiltration basins and trenches, bioretention, and 
infiltration culverts, to infiltrate runoff toward the local groundwater. Infiltration requires 
that the soils be permeable enough to allow percolation over time into the underlying 
groundwater basin in a reasonable time and without excessive mounding or surfacing.  

Areas with soils that have sufficient infiltration capacity are very limited within the JG 2/3 
subwatersheds. Some areas of coastal sands, however, may provide opportunities for 
localized infiltration, and may provide some incremental savings in total runoff volume to 
be managed.  

Overall, implementing these local opportunities alone will not be sufficient to manage the 
target runoff volumes. Local storage and reuse projects would be relatively small and would 
be constructed on a project by project basis. Opportunities for local infiltration are restricted 
to areas that have porous soils, which were not found on a large scale within the study area. 

3.2.2 Regional Options 
Beneficial reuse opportunities on a regional level within the study area were also evaluated. 
The options considered were groundwater injection and landscape irrigation of treated 
runoff. 

Existing and planned groundwater injection projects were evaluated to determine if treated 
runoff could supplement the existing water supply. It was found that wet weather runoff 
may have value as a supplemental, low total dissolved solids (TDS) source water that could, 
under the right conditions, be blended with HTP effluent as a feed to the West Basin 
Municipal Water District recycled water facilities. This would require careful review of the 
water quality issues, as well as contractual agreements in place between all parties. 
However, dedicated injection systems using runoff were found to be infeasible in the JG 2/3 
subwatersheds. 

Using treated runoff to supplement the irrigation water supply was also evaluated, 
particularly in areas where there are no current plans to supply treated wastewater as 
recycled water. Irrigation demands for the JG 2/3 areas were estimated. From a theoretical 
point of view, if it were possible to capture, store, treat, and distribute wet weather runoff to 
meet all of these demands, 72 percent of the total target runoff volumes could be beneficially 
used. 



Section 3 
Summary of Technical Analyses 

W122004001LACSCO/SMBB_FINAL REPORT_REV_10.RTF/043550010 3-4  
JUNE 16, 2005  

Recommendations regarding employing these regional beneficial use options vary 
throughout the study area. In the Dockweiler subwatershed area, there are already systems 
in place to recycle treated wastewater via landscape irrigation. It would not be practical to 
duplicate the existing treatment, distribution, and delivery systems to the same customers.  

The City of Santa Monica already provides recycled water to a few local customers from the 
Santa Monica Urban Runoff Recycling Facility (SMURRF). The facility treats dry weather 
urban runoff water that previously was discharged into the Santa Monica Bay through 
storm drains.  

There are no current plans to use treated wastewater to meet irrigation demands north of 
Santa Monica; therefore, treated runoff may be a viable option to meet some or all of these 
demands. This can be accomplished by collecting, seasonally storing, and treating runoff for 
irrigation use. In addition, there may be more localized opportunities to meet smaller 
irrigation demands through local storage and reuse at end uses that may not require the 
same high level of treatment. 

In summary, there is some opportunity to beneficially reuse wet weather runoff through 
local and regional solutions. Full implementation of these options, however, would not 
eliminate the need for other management options.  

3.3 Runoff Management Options 
An evaluation of the potential management options for runoff was conducted and is 
summarized in this section. These options included institutional, local and regional options. 
Final recommendations were based not only on technology, but on feasibility, cost, siting, 
permitting, reliability, and maintenance. The technical memorandum documenting this 
work is provided in Appendix G. 

3.3.1 Institutional (Nonstructural Source Control) Options 
Institutional options are intended to prevent/reduce levels of bacteria, or bacterial sources 
(e.g., trash) from initially being picked up by runoff. These options include good 
housekeeping practices programs, education and outreach programs, street maintenance, 
storm drain maintenance, land use planning and management, ordinances and codes, and 
enforcement activities.  

If used by themselves, institutional options would likely help the most with dry weather 
runoff and would be minimally effective in reducing bacterial exceedance at the beach. 
Institutional options should, however, be part of an integrated solution during the early 
implementation steps. 

3.3.2 Subregional, Structural (Small, Decentralized Source Control) 
Options 

Subregional structural options include cisterns/rain barrels, local storage/reuse, onsite 
capture, and infiltration as previously discussed in Section 3.2. These options are intended 
to reduce the total volume and flow rate of runoff leaving properties and entering the storm 
drain system, including any bacteria that might be picked up in runoff from the site, and in 



Section 3 
Summary of Technical Analyses 

W122004001LACSCO/SMBB_FINAL REPORT_REV_10.RTF/043550010 3-5  
JUNE 16, 2005  

some cases, from offsite runoff as well. Local options involve no or minimal treatment 
because they involve direct reuse of the collected runoff for landscape irrigation or 
groundwater infiltration at the site. 

3.3.3 Regional (Large, End-of-Pipe, Structural) Options 
Regional options involve capturing runoff from the storm drain systems, generally 
immediately upstream of the beach discharge location. Operational storage is necessary to 
buffer large flows associated with rain events; holding times of 24 to 48 hours are typically 
necessary. The following regional options for managing the stored runoff were found to be 
potentially feasible in the study area: 

• Divert to the wastewater collection system for treatment at the HTP 
• Traditional treatment for discharge to the ocean 
• Subsurface constructed wetlands treatment for discharge to the ocean 
• Treatment for beneficial reuse – landscape irrigation or groundwater injection 
• Discharge to the ocean untreated through an extended outfall 

The HTP can treat diverted wet weather runoff and discharge it through the 5-mile outfall, 
but only when excess capacity exists in the wastewater collection system and at HTP. Due to 
hydraulic capacity constraints, this option is therefore limited to subwatersheds closest to 
the treatment plant. This option is discussed in more detail in Section 3.4. 

The concept of stormwater treatment requires construction of treatment facilities to remove 
contaminants. For this TMDL, bacteria, and therefore pathogens, would require disinfection 
plus appropriate ancillary and pre-treatment to discharge treated runoff to the ocean. It 
would also be a first step in providing water for beneficial reuse opportunities. A typical 
treatment train would likely consist of influent pumping, bar screens to remove trash, 
possibly sedimentation and/or filtration, and disinfection. Based on a survey of similar 
plants, it was estimated that the footprint area for these facilities would need to be 
approximately 700 square feet (ft2) for each million gallons per day of treatment. 

As an alternative, in a subsurface-flow constructed wetland, collected runoff flows beneath 
the surface through a gravel matrix from which wetland plants grow. A typical system 
configuration would be a cell that is 3.5 feet deep by 100 feet wide by 162 feet long. With an 
estimated porosity of 0.45, this cell would accommodate a flow of up to 121,000 gallons per 
day (gpd). This corresponds to an area of approximately 3 acres per mgd. 

Treatment to provide water for beneficial reuse opportunities, such as landscape irrigation 
or groundwater injection, would include traditional pre-treatment and diversion to 
treatment facilities designed to Title 22 standards (possibly coagulation, flocculation, 
filtration, and disinfection to meet a 2.2 most probable number [MPN] coliform standard). 
Membrane filtration could be a practical alternative to conventional coagulation/granular 
filtration.  

For this analysis, it was assumed that a plant to treat runoff to these standards would be 
similar to the SMURRF. The SMURRF has an average capacity of 500,000 gpd and a peak 
capacity of 750,000 gpd. It employs a rotating drum screen and cyclone-type grit chamber to 
remove grit, small particles and debris, a dissolved air flotation (DAF) system to remove oil 
and grease, microfiltration, and ultraviolet (UV) disinfection. The footprint area for this 



Section 3 
Summary of Technical Analyses 

W122004001LACSCO/SMBB_FINAL REPORT_REV_10.RTF/043550010 3-6  
JUNE 16, 2005  

plant is about 19,000 ft2 with the usable portion at 12,000 ft2 because of setback requirements. 
It was assumed that a new plant would require 12,000 ft2 for each 0.5 mgd, plus a 10 percent 
factor for setbacks. This corresponds to a footprint area of 0.6 acre per mgd.  

In addition to treating and discharging a blend of treated wastewater and runoff, the 
existing ocean outfalls could potentially be used to discharge wet weather runoff directly. 
The HTP uses a 5-mile outfall and maintains a 1-mile outfall for emergency discharges 
during periods of high wastewater flows. Discharging untreated runoff would eliminate the 
expense of increasing the wastewater treatment volume and is a potential means of 
diverting contaminated water from the beaches.  

While discharging untreated urban runoff through the HTP outfalls, or any other potential 
outfall, is an option, it does not fit within the desired integrated water resources approach 
framework of this TMDL Implementation Plan; that is, outfall discharge would not provide 
for beneficial reuse or other community benefits. 

3.4 Options for Diversion to Wastewater Collection 
 System 

The capacity of the coastal wastewater collection system to convey runoff to HTP during 
off-peak periods was assessed. The technical memorandum documenting this work is 
provided in Appendix H. 

The runoff would be stored in operational storage facilities for 24 to 48 hours. It would then 
be pumped into either the CIS or, for the Dockweiler subwatershed, into the Central Outfall 
Sewer (COS) or North Outfall Sewer (NOS) for treatment at HTP.  

The scope of this study included hydrodynamic modeling (using the MOUSE program by 
DHI, Inc.) to assess the capacity of the CIS using a hydraulic model that includes inputs of 
the wastewater inflow during a rain event. These analyses determined how much of the 
stored runoff could be diverted into HTP during off-peak periods. 

Each subwatershed was considered in isolation. Simultaneous contributions to CIS from all 
subwatersheds were not analyzed and will decrease the available capacity to upstream 
subwatersheds. Dockweiler subwatershed contributions to HTP are independent of others 
because they would utilize a separate conveyance system, either the COS or NOS. Table 5 
summarizes conveyance capacity for each subwatershed as an independent source. 



Section 3 
Summary of Technical Analyses 

W122004001LACSCO/SMBB_FINAL REPORT_REV_10.RTF/043550010 3-7  
JUNE 16, 2005  

 

TABLE 5 
Conveyance Capacity to Hyperion Treatment Plant for Independent Subwatersheds 

SMBB Bacteria TMDL Implementation Plan 

Subwatershed 

Average Post- 
Wet Peak Flow 

Capacity 
(gpm) 

Total 24-Hour 
Divertible 
Volume 

(MG) 

Estimated Required 
Volume for 1 Hypothetical 

Violation Year within a 
50-year Period 

(MG) 
Castle Rock 2,195 3.1 2.0 
Santa Ynez Canyon 4,041 5.8 5.7 
Pulga Canyon 7,420 11.8 2.8 
Santa Monica Canyon 7,740 10.7 29.2 
Santa Monica  7,740 10.7 76.0 

Venice Beach 13,146 17.3 <0.1 
Dockweiler 31,546 60.4 53.6 
Notes: 
MG – million gallons 
gpm – gallons per minute 

 
Diverting stored runoff into the wastewater collection system would need to be combined 
with other options. While the local wastewater collection system may be adequate to convey 
the estimated stored runoff volumes from Castle Rock, Santa Ynez Canyon, and Pulga 
Canyon, capacity constraints further downstream in the CIS would limit the diversion from 
the Santa Monica Canyon and Santa Monica subwatersheds. The Venice Beach and 
Dockweiler subwatersheds have the potential to be effectively served by the diversion 
option. 

3.5 Siting Study 
Potential sites and evaluative criteria were discussed for the following facilities: 

• Local storage and reuse projects 
• Operational storage near major storm drain outlets 
• Transmission pipelines to HTP or new treatment plants 
• Treatment facilities 
• Beneficial reuse sites  

The technical memorandum documenting this work is provided in Appendix I. 

Public parks, government facilities, schools, and urban vacant lots were identified as 
possible sites at which to implement local storage and reuse projects to manage runoff 
before it enters the storm drain system. The 10 largest parks considered were Will Rogers 
Park, Rustic Canyon Recreation Center, Palisades Park, Memorial Park, Clover Park, 
Penmar Recreational Park and Playground, South Beach Park, Westchester Golf and 
Recreation Center, Recreation Park, and The Lakes at El Segundo. A total of 28 government 
facilities were identified within JG 2/3, totaling 90.1 acres. Local storage and reuse projects 



Section 3 
Summary of Technical Analyses 

W122004001LACSCO/SMBB_FINAL REPORT_REV_10.RTF/043550010 3-8  
JUNE 16, 2005  

have been successfully implemented at several schools within Southern California. There 
are approximately 40 public school facilities within JG 2/3 that may be candidates for 
similar projects. A total of 11 urban vacant lots identified within JG 2/3 were identified with 
a total area of 61.9 acres.  

To manage runoff regionally, it must be diverted from major storm drains at the beach 
discharge point and temporarily stored (facilities were sized to store the target volume for a 
24-hour period). Beach parking areas along the coast were found to be feasible locations for 
underground operational storage facilities because they are close to the drains, are in open 
areas, and have easy access to local roads. 

Possible sites for treatment facilities were identified. Temescal Canyon Park in Pulga 
Canyon is a potential site in the area north of Santa Monica. South Beach Park was identified 